Form A (version 2)

INDIVIDUAL EXPERT REPORT OF DAVID BRISTOW
23 AUGUST 2016

Court Land and Environment Court of New South Wales
Class 1

Case number 2016/159652 (formerly 2015/10898) & 2016/157848
(formerly 2015/10951)

Applicant Liverpool City Council
First respondent Moorebank Recyclers Pty Ltd
Second respondent Minister for Planning

PROCEEDINGS 2016/157848

First applicant Benedict Industries Pty Limited
Second applicant Tanlane Pty Limited

First respondent Minister for Planning

Second respondent Moorebank Recyclers Pty Limited

Prepared for Moorebank Recyclers Pty Ltd, First respondent in
proceedings 2016/159652 and Second respondent in
proceedings 2016/157848

Legal representative Mark Gerard McDonald, Mark McDonald & Associates
[...]
Moorebank Recyclers Pty Ltd and Minister for Planning NSW LEC 2015/10898 4 August
2016;

19. Amended Statement of Facts and Contentions — Liverpool City Council filed 24 June 2016;

20. Amended Statement of Facts and Contentions — Tanlane Pty Lid & Benedict Industries filed
29 July 2016;

21. Division 2 of Part 31 of the Uniform Civil Procedure Rules 2005 (UCPR) - the Expert
Witness Code of Conduct in Schedule 7 of the UCPR;

22. Expert Report on Sewage Management, Flooding and Stormwater, including Water Quality
Data on the Georges River - Dr Steven Perrens August 2016.

23/08/2016 Statement of Evidence - D Bristow - Leachate Treatment Page 10 of 99

Moorebank Recyclers Pty ttd v Liverpool City Council & Ors



4. THE SITE

4.1 Site description

4.1.1 The site is located off Newbridge Road Moorebank, on the western bank of the Georges
River.

Georges River

il

Figure 1: Site locality plan

4.2 Site inspection and observations

4.2.1 The site forms part of the Georges River flood plain and much of the land has been raised
several metres as part of old landfill development.

4.2.2 The site currently appears flat, with an obvious clay cap and on the raised section clear of
significant vegetation.

23/08/2016 Statement of Evidence - D Bristow - Leachate Treatment Page 11 of 99
Moorebank Recyclers Pty Ltd v Liverpool City Council & Ors



5. LEACHATE

5.1

5.2

53

54
55

56

The old iandfill has accumulated considerable leachate and to redevelop the site for a
material recycling facility the level of leachate needs to be reduced to allow for foundation
development. Additionally the level of leachate needs to be reduced to regain positive control
over the leachate volume and reduce and minimise the risk to leachate overflowing the
landfill fo the Georges River.

The leachate has been characterised by sampling and analysis. This work has been reported
Dr Sophie Wood of ERM in Jupe 2016.

The leachate could be described as brackish, with significant concentrations of ammonia and
organic carbon. There are trace concentrations of heavy metals, notably Boron and
hydrocarbons, notably mid factions (C15-C28).

Tabulated data from ERM's Environmental Site Assessment is presented in Appendix B,

It is estimated by JK Geotechnics that up to approximately 120ML. of leachate needs to be
drawn down from within the old landfill. They also estimate that the leachate can be extracted
at 3.5-56.25ML/day, reducing exponentially as the leachate is drawn down.

The leachate is proposed to be extracted by a horizontal gallery well and pump within the
new development area and by spears in the undeveloped area of the site (JK Geotechnics
10 August 2018).

23/08/2016 Statement of Evidence - D Bristow - Leachate Treatment Page 12 of 99

Moorebank Recyclers Pty Ltd v Liverpool City Councii & Ors



6. DISPOSAL AND RELEASE POINTS

6.1

6.2
6.3

64
6.5

6.6

6.7

6.8

6.9

To determine treatment requirements, the release point or point of discharge needs to be

considered.

Each will have differing water quality objectives or requirements.

Two release points are evident from inspection of the site:

a) The Georges River as an environmental release;

b) Sydney Water's sewer in Newbridge Road as a sewer trade waste discharge (Sewer
Access Report - Appendix C).

There are currently no approvals in place for either of these release points.

It can be anticipated that the following water quality standards would need to be achieved to

allow any of these release points to be considered:

a) The Georges River — ANZECC Water Quality Guidefines 2000 - 80% percentile
Protection Limits — Marine Waters,

b) The Sewer — Sydney Water Sewer Acceptance Limits.

The treatment capacity of the feachate treatment plant will also dependant on the rate that

the release point can accommodate the treated flow.

This is yet to be determined and tested for any of the likely release points and will be subject

to application being made to:

a) NSW EPA for river release;

b) Sydney Water for a sewer discharge.

A comparison of the untreated leachate against the two release standards is provided in

Appendix B.

| have made preliminary enquiries and application to Sydney Water (5-11 August 2016 —

Application Number 109186} for a possible sewer discharge to their network. | have been

informed by them that a suitable 375mm diameter sewer main at the entrance to the site on

Newbridge Road would be the appropriate point of connection. Verbal information from them

indicates to me that a sewer connection is likely to be practical and possible, based on the

requested potential flow rate (1-6L/sec) and the size (and hence nominal capacity) of the

375mm sewer main. | have not received any formal or confirmatory communication that

suggests that an approval for connect will be granted at the date of this report. | will update

the court when further information becomes available,

23/08/2016 Statement of Evidence - D Bristow - Leachate Treaiment Page 13 of 99

Maorebank Recyclers Pty Ltd v Liverpool City Council & Ors



7. LEACHATE QUALITY AND QUANTITY

7.1 Design influent quality

7.2.1 The design raw leachate quality is shown in the following table.

Table 1: Design Raw Leachate Quality

pH (expected qualitative) Near Neutral
Total Dissolved Solids mg/L. 4000 20000
TOC mg/L 90 300
Ammonia as N mg/L 150 600
Metals (Principally Boron) mg/L. 2 y .
(Outlier at 80mg/L)
Hydrocarbons (TRH C8-C36) mg/L 5 15
Pesticides ug/L Nil Reported
Herbicides ug/L Nil reported

7.2 Treated Leachate Quality ~ Release to Georges River

7.2.1  The following water quality objective would be set to release to the Georges River.

Table 2: Proposed Release Limit - George River

Total Dissolved Solids mg/L 4000 5000
TOC ma/L. <5 <10
Ammonia as N mg/L <1 <2
Metais (Principaily Boron) mg/L <0.1 <1
Total Hydrocarbons <0.1
' /L. <Q.

(TRH C6-C36) Mg 0.05

- <{OR
Pesticides uglL (Limit of reporting)
Herbicides ug/t <LOR

23/38/2016 Statement of Evidence - D Bristow - Leachate Treatment FPage 14 of 89

Moorebank Recyclers Ply Ltd v Liverpool City Council & Ors



7.3 Treated Leachate Quality — Release to Sewer

7.3.1

The following water quality objective would be set to release to the sewer.

Table 3: Proposed Release Limits - Sewer

ﬁH (expected qualitative) 7.0 6.5-8.0
Total Dissolved Sclids mg/L 4000 5000
TOC mg/L 50 150
Ammoniaas N mg/lL 100 100
Metals (Principally Boron) mg/L <2 <5
Hydrocarbons (TRH C6-C36) mg/L <1 <5
Pesticides ug/L. <LOR

Herbicides ug/L <LOR

7.4 Volume of Leachate

7.4.1  The volume of leachate to be treated to allow the material recycling facility to commence
construction is estimated at up to 66ML (JK Geotechnics August 2016).

7.42  The volume of leachate to be treated to regain control of the landfili leachate poot is
estimated at up to an additional 52ML (JK Geotechnics August 2016).

7.4.3  The rate at which leachate can be withdrawn from the land fill has been reported to me as
3.5-5.25ML/day, reducing exponentially as the landfill dewaters (JK Geotechnics August
20186).

7.4.4  The rate at which the leachate will be withdrawn and treated has yet to be determined and
as such the capacity of the proposed treatment plant is indeterminate.

23/08/2016 Statement of Evidence - D Bristow - |.eachate Treatment Page 150f 99

Moorebank Recyclers Pty Lid v Liverpool City Council & Ors



8. TREATMENT OPTIONS

8.1 To achieve the water quality objectives for each of the release points the following treatment trains are likely.

Table 4: Treatment Processes Recommended For Each Release Point, Including Unit Process Duty

ST \
‘\\\\\\ i \\\\ i \'\\
i i i A B \\\. i
..

T

. '

=i

-

\\\5\\;&\

\A\\..,\

. ‘\\\\\\\\\‘ oy \\\%\\‘\\ \\\\\\\\\\\\\\\\\\\

i
\‘

-
\Q\\\\‘ Nl \N\\\\\‘\\ \\§\\ wx \

o

\

N

7

et

A \
\% ]\‘%\\i‘\\ \

Transfer of Raw Leachate to plant
Blending Tank with Aeration | To blend and aerate leachate, diluting high contaminate concentrations with low v v
mixing and Transfer Pump concentrations to feed a consistent leachate quality to treatment piant and
improve freatment robustness, provide primary oxidation reduce TOC and
ammonia and some volatiles
Pre-treatment pH Correction Adjust pH to control set point to optimise downstream processes v v
Oily Water Separator Protective Barrier to Remove Petroleum Hydrocarbons from raw leachate if v X
pockets of high cil contamination found
Aercbic RBC to oxidise TOC, | Biologically Oxidise and reduce TOC, Ammonia v X
ammonia and absorb metals Biologically Abscrb Metals and reduce soluble concentrations
Anoxic Biological Contactor Biologically strip leachate of oxidised nitrogen {NOx) and Consume TOC under v X
anoxic conditions
Coagulant Dosing Chemicalty coagulate metals and phosphorus from solution, improve float v v
formation and hydrocarbon attachment
Dissolved Air Floatation Float coagulated solids, metals, hydrocarbons from leachate v v

23/08/2016

Statement of Evidence - D Bristow - | eachate Treatment
Maorebank Recyclers Pty Lid v Liverpool City Council & Ors

Page 16 of 89




T ,‘g\l\ .\,\“ \.‘\*\"\Q‘Z""?‘_Y e \\~\x\\\ m \ \“\\\ T \»\ (\'\\“‘}\\3‘\&\} T -v\x\f\\‘, T T “\;\W \ 7 \\\‘\, \‘X*\‘\ o f ‘ T
0 b i A _\\\a\\\ \\"if'."‘f«’ \‘§ i \\, i \~\ e \,\ i i ) i % \ [ 5 \‘\ | T‘ i & y
. ...
Filtration (Disk or Media) to | Barrier protection for removal of residual suspended solids, metals and attached v X
polish solids and metals from | hydrocarbons from DAF effluent. Protect ion exchange and Activated carbon
the DAF effluent process from solids fouling and disinfection process from loss of efficiency from
shadowing
Post treatment pH Correction Change pH to release limits v v
Activated Carbon Filtration Barrier Process to remove residual metals and petroleum hydrocarbons to v X
ANZECC limits
fon Exchange (Mixed bed) Barrier Process to remove residual boron, ammonia and NOx to ANZECC limits v X
Disinfection Barrier Process to allow water to be reused for wash water and release a v v
biologically benign treated leachate
Treated Water Storage Tank For local water supply, and composite monitoring prior to release v v
Flow metering To measure treatment plant and release flowrates v v
Reclaimed Wash Water Reuse | For sprays, chemical makeup and plant wash water to reduce demand on site v Ve
water supply resource
V-Belt Press To dewater DAF Float and Sludge by products prior to disposal to off-site landfill v v

8.2 All plant will need to be designed and supplied to be compliant with AS2430 Classification of Hazardous Areas and AS/NZS80079 Electrical
Apparatus for Explosive Environments.

8.3 Process Flow diagrams for each treatment train are provided in Appendices D & E.

23/08/2016 Statement of Evidence - [J Brisiow - Leachate Treatment

Moorebank Recyclers Pty Ltd v Liverpoo! City Cauncil & Ors

Page 17 of 99



8.4
8.5

8.6

8.7
8.8

8.9

8.10

8.11

8.12
8.13

8.14

8.15

8.16

All treatment processes chosen are robust and proven.

Water quality objectives can be readily achieved, through biending of the leachate and
subsequent treatment by the nominated treatment process train for the selected release
point.

The treatment train proposed for riverine release is the more complex. This is simply a
function of the tighter water quality objectives, particularly nitrogen. The ion exchange
process is an important polishing step to this end.

The raw leachate is not heavily contaminated with metals or hydrocarbons.

In the main these contaminants are below the ANZECC limits for marine waters and it
could be argued that further treatment steps for the removal of these contaminants are not
needed, based on the impacted nature of the river catchment (River Heaith Report 2014-
15 GRCCC).

Landfiil leachate can be highly variable, and whilst leachate blending is recommended, it
is considered prudent to provide additional treatment processes that can deliver dual
purpose treatment, such as the DAF, as a safeguard against unexpected pockets of more
highly contaminated leachate.

Salinity control is only exercised through blending the different leachate sources to
achieve an aggregate result. Should lower salinity concentrations be required a
desalination process would need to be employed, such as reverse osmosis or sub-
atmospheric flash distillation. This additional process is not considered unusual and is
used routinely by industry as well as the marine industry to desalinate and reclaim
polluted waters.

Odour control will need to be provided (activated carbon and/or bio-filter) on process units
that may generate some odour, such as the blending tank and DAF,

The processes chosen are generally quiet and have a relatively low energy footprint.

Following initial dewatering of the landfill and re-establishment of the cap, there should be
a consequential significant reduction in leachate generation. The proposed plant can be
operated either in a semi batch and/or reduced capacity mode to provide flexibility for on-
going leachate management of these small volumes of leachate. Alternately tankering, to
an offsite disposal facility, of the smail volumes of leachate that may accumulate from time
to time couid be used for ongoing leachate management.

Pilot Bench Testing by UWWS

Some laboratory bench scale pilot testing of aeration, coagulation, sedimentation and
activated carbon fiitration was undertaken by Mr Eric Mangraviti of UWWS for Moorebank
Recyclers. | have viewed the results of this work with Mr Mangraviti and whilst the testing
is not exhaustive, it is instructive.

The aeration alone causes a rise in pH and release of little of the pollutants. There was a
smalt reduction in ammonia and odour control on the aerated blending tank will be
mandatory.

The use of coagulants, sedimentation only, and carbon/filtration appears to deliver a 25%
reduction in ammonia, and significant reduction in hydrocarbons. Chemical and activated
carbon treatment alone was unsuitable for metals reduction as expected.

23/08/2016 Statement of Evidence - D Bristow - Leachate Treatment Page 18 of 98

Moorebank Recyclers Pty Ltd v Liverpaot City Council & Ors



8.17 Alternate and supplementary treatments are needed to remove pollutants to target
concentrations. | have recommended alternate treatments, including pH control, biclogical
oxidation, DAF, filtration and ion exchange.

8.18 | support Mr Mangraviti in his view that better pH control and DAF treatment would
produce improved results and that biological treatment for the removal of ammonia is
appropriate. The use of high pH and aeration to reduce ammonia is also well understood
and a reliable ammonia reduction technique. Because of the need for scrubbing the off-
gas and the odour risk from this process, | would not prefer this treatment over biological
oxidation for ammonia removal.

8.19 A copy of the UWWS report and test results are attached in Appendix G for completeness.

23/08/2018 Statement of Evidence - D Bristow - Leachate Treatment Page 19 of 59
Maorebank Recyclers Pty Lid v Liverpoat City Council & Ors



9. PLANT OPERATION

8.1 Irespective of the release point finally approved and the associated treatment plant
adopted, the treatment plant will need to be operated by a competent operator in
accordance with a considered detaiied operations and maintenance manual.

9.2 Operator Competence
The operator should possess at least a Certificate {li in Water Industry Treatment, with the
following appropriate competencies:

Table 5: Recommended Treatment Plant Operator Competencies

guidelines and legislation

NWPGEN004 Assess, implement and report environmental procedures

BSBWHS303 Participate in WHS hazard identification, risk assessment and risk control

CPCCCM1015A Carry out measurements and calculations

NWPGENOOS Sample and test wastewater

NWPTRT031 Operate and control sedimentation and clarification processes
NWPTRT015 Operate and control coagulation and flocculation processes
NWPTRT082 Operate and control nutrient removal processes

NWPTRT033 Operate and control DAF processes

NWPTRTO35 Operate and control ion exchange and softening processes